
Burnley WwTW Sludge Treatment Facility  
EPR/HP3509MM 
Odour Management Plan 
 

1 
Copyright © United Utilities Water Limited 2019 

 

 

Burnley WwTW Sludge Treatment Facility  

Permit Reference No. EPR/HP3509MM 

Odour Management Plan 

 

October 2023 

 

 

 

  



Burnley WwTW Sludge Treatment Facility  
EPR/HP3509MM 
Odour Management Plan 
 
 

 
Copyright © United Utilities Water Limited 2019     2 

Contents 

 

1.1. Purpose of the Odour Management Plan ............................................................................................................. 6 

1.2. Site Description ...................................................................................................................................................... 6 
[...]
R16 

R17 

R18 

R19 

R20 
R21 

R15 



Burnley WwTW Sludge Treatment Facility  
EPR/HP3509MM 
Odour Management Plan 
 
 

11 
Copyright © United Utilities Water Limited 2019 

2.2. Wind Rose and Source of Weather Data 

Wind rose data from 2016-2020 for the site is provided in Appendix A. The wind rose data shows that the 
site experiences strong prevailing west-south-westerly winds, predominantly in excess of 6 knots, meaning 
any odorous emissions released from site are likely to be dispersed to the east/north east of the works. 

The Burnley Sludge Treatment Facility and surrounding area has a relatively flat topography with few 
natural barriers to wind movement. However, there is an earth bund and a line of mature trees that 
provide some screening along the north eastern boundary of the site, adjacent to the closest residential 
property. 

Live data on wind speed and direction can be obtained from numerous websites, including the Windfinder 
website which provides information for two local weather stations at Higham to the north west and 
Rosehill to the south east: 

• Higham: https://www.windfinder.com/#12/53.8433/-2.2464 
• Rosehill: https://www.windfinder.com/#12/53.7951/-2.1633 

Past data on wind speed and direction can be obtained from the following website for Manchester Airport 
and Bingley. Whilst some distance from the site, this data can be helpful in establishing the general wind 
direction and strength if investigating an odour complaint where there has been a delay in receiving 
notification from the complainant: 

Weather in the United Kingdom (timeanddate.com)  



Burnley WwTW Sludge Treatment Facility  
EPR/HP3509MM 
Odour Management Plan 
 
 

 
Copyright © United Utilities Water Limited 2019     12 

3. Sources of Odour and Site Processes 

3.1. Odorous Materials Entering and Leaving Site 

Only waste codes EWC 19 08 05 (urban wastewater sludges) and 19 02 06 (sewage sludges from 
physico/chemical treatment) may be accepted at the facility.   

Waste accepted at the facility is limited to sewage sludges arising from UUW facilities only (indigenous and 
imported) where inputs are either domestic effluent or rigorously controlled trade effluent, both of which 
are strictly monitored either into the sewer network or at the wastewater treatment works.  The process 
has been designed to treat sewage sludges generated from UU wastewater treatment sites in compliance 
with the Biosolids Assurance Scheme (BAS). A BAS risk assessment is carried out for each source of sewage 
sludge, indigenous sewage sludge and imported raw sludge. Under Burnley’s Waste Characterisation and 
Acceptance Procedure SSI, each incoming waste stream is subject to pre-acceptance checks and records 
are retained in electronic format for a minimum of 3 years.   

All movements of sludge wastes within UUW are planned and tracked using planning software (Podfather) 
for all sewage sludge movements and the business collaborator system for all sludge cake movements.  
Whilst there will be some minor variation in the composition of the sludges, due to the different 
composition of sewerage flows into the works producing the sludges and seasonal variability in those 
flows, the anaerobic digestion process easily manages these variables with no significant impact upon the 
process or the outputs. 

Indigenous sludge from the WwTW is fed from three primary settlement tanks via enclosed pipework. This 
is a combination of raw sludge and surplus activated sludge (SAS). The feed is controlled automatically by 
three timer-controlled pumps. The sludge is pumped into a receiving wet well.  

Sludge road tanker imports from other wastewater treatment works are off-loaded and pumped directly 
into the same wet well. The wet well is below ground and covered with metal plates and thus there is 
limited potential for diffuse emissions to atmosphere.  

De-watered digestate cake is carried by an enclosed conveyor and deposited in a concrete surfaced and 
walled external storage bay. The cake is transferred onto trucks using an excavator and loading shovel and 
removed off site for agricultural land spreading. Cake storage amounts vary depending upon production 
and availability of the land bank for spreading. Sufficient capacity is provided to enable storage to manage 
these variables. 

3.2. Overview of Odorous Processes and Emissions 

A process flow diagram for the sludge treatment operation is contained in Appendix B.  

The wastewater sludge received for treatment consists of sludges imported from other WwTW and 
indigenous sludges produced from Burnley WwTW (on-site). WwTW’s sludge streams are well known and 
have been fully characterised over the years.  

Indigenous sludge from the WwTW is fed from the three primary tanks automatically by three timer-
controlled pumps. This is a combination of raw sludge and surplus activated sludge (SAS). The sludge is 



Burnley WwTW Sludge Treatment Facility  
EPR/HP3509MM 
Odour Management Plan 
 
 

 
Copyright © United Utilities Water Limited 2019     13 

pumped into a receiving wet well. Sludge tanker imports from other wastewater treatment works are also 
off-loaded and pumped directly into the wet well. The wet well is below ground and covered with metal 
plates. The untreated sludge is then pumped to a screening plant. All transfer pipework is enclosed.  

The screening plant comprises two Huber Strainpress units, operating on a duty/stand-by basis. The 
screening equipment is contained within enclosed units. The separated solids are deposited in skips 
beneath the Strainpresses. The solids skips are housed in a steel-clad enclosure fitted with a roller shutter 
door, which is kept shut except when the skip requires removing and replacing.  

The screened sludge is then pumped via a small buffer tank into the screened sludge tank. From the 
screened sludge tank, the sludge passes through macerators to two centrifuges to be thickened. The 
centrifuges are sealed units housed in individual steel enclosures. Polyelectrolyte is automatically dosed 
into the centrifuges to enhance the sludge thickening process. 

The thickened sludge from the centrifuges is pumped via a buffer tank into an enclosed thickened sludge 
silo, whilst the centrate is transferred into the thickened centrate collection tank. This tank then controls 
the return of centrate to the main UWWTD works flow for full treatment. 

Sludge from the silo is fed into a thermal hydrolysis (TH) plant. The TH plant is housed in a dedicated 
building and comprises a pulper, four reactors and a flash tank.  The TH process sterilises the sludge and 
reduces its viscosity (by breaking down gelatinous cell structures).  

Leaving the flash tank, the sludge is diluted and cooled by the addition of UV treated final effluent water 
and use of a heat exchanger. Cooled sludge is batch fed into the digester at between 2.5 and 6.5m3/hr. The 
digester is a concrete fixed roof tank with a capacity of 2,025m3. The retention time of sludge in the 
digester is approximately 14 - 20 days.   

Biogas generated in the digester is drawn off directly to the CHP engine for combustion.  When gas 
production exceeds the CHP gas consumption, excess biogas is diverted to the biogas storage tank (gas 
holder). There are safety pressure vacuum relief valves (PVRVs) on the roof of the digester tank and the gas 
holder, which will operate automatically if a set pressure is exceeded.  

From the digester, the digested sludge is pumped into a de-gassing tank. The purpose of the de-gassing 
tank is to blow compressed air into the sludge to cease the anaerobic biogas production. The de-gassing 
tank vents are connected to an odour control unit.  The tank is protected from over pressurisation by a 
bursting disk.  

From the de-gassing tank, the digested sludge is passed into one of two digested sludge (holding) tanks 
(only one tank in operation at any given time. As and when one is required for cleaning and maintenance, 
the alternate tank is brought back online to allow work on the other tank). Following storage in this tank, 
the sludge is fed through a final de-watering process. This is undertaken in a dedicated building and 
comprises three macerators, three dewatering centrifuges and a polyelectrolyte make up system.  

Liquid separated by the centrifuge process (centrate) may be passed through a dissolved air flotation (DAF) 
unit for solids removal. This tank is a covered tank. Separated solids are pumped to the digested sludge 
tanks. Treated centrate from the DAF unit is gravity fed to a collection tank and then pumped to the 



Burnley WwTW Sludge Treatment Facility  
EPR/HP3509MM 
Odour Management Plan 
 
 

 
Copyright © United Utilities Water Limited 2019     14 

centrate storage tank. The DAF unit can be by-passed with the centrate being pumped directly into the 
storage tank. 

Centrate discharged from the centrifuges is discharged into a buffer tank outside the building. The liquor 
from both the thickening and dewatering centrifuges is returned to the inlet of the WwTW for full 
biological treatment.   

De-watered digestate cake is carried by a conveyor and deposited in a concrete surfaced and walled 
storage bay. The cake is transferred onto trucks using an excavator and loading shovel and removed off 
site for agricultural land spreading. 

3.3. Potential Sources of Odours 

Source materials associated with the treatment process and the nature of odours that these may give rise 
to are detailed in Table 3.3.1. 

Table 3.3.1. Source Materials 

Source Material  Odorous Compound Odour Characteristics Odour Potential 

Raw sludge – indigenous and 
imported  

Hydrogen Sulphide 
Mercaptans 
Dimethyl Sulphide 

Rotten eggs 
Decayed cabbage 

Decayed vegetables 

Medium to High 

Sludge screening and 
thickening 

Hydrogen Sulphide 
Mercaptans 
Dimethyl Sulphide 

Rotten eggs 
Decayed cabbage 

Decayed vegetables 

Medium to High 

Centrate Ammonia/amines 
Hydrogen Sulphide 

Ammoniacal/fishy 
Rotten eggs 

Medium to High 

Digested sludge Ammonia/amines Ammoniacal/fishy  Low to Medium 

Biogas Hydrogen Sulphide 
Range of VOCs including 
amines 

Rotten eggs 
Ammoniacal 

Medium to High 

Digested cake Ammonia Ammoniacal/fishy  Low 

Grit – tank bottoms Hydrogen Sulphide 
Mercaptans 
Dimethyl Sulphide 

Rotten eggs 
Decayed cabbage 

Decayed vegetables 

Medium to High 

Polymer Amines Fishy Low 



Burnley WwTW Sludge Treatment Facility  
EPR/HP3509MM 
Odour Management Plan 
 
 

 
Copyright © United Utilities Water Limited 2019     15 

Potential source areas of odour associated with the sludge treatment process are detailed in Table 3.3.2. 

Table 3.3.2 Potential Sources of Odours   

Source Area Source 
Material 

Quantity Stored 
on Site 

Odour 
Potential 

Probability 
of Release 

Additional 
comments 

Receiving wet 
well 

Untreated 
sludge 

140m3 

Continuous Process 

High Low Mostly below 
ground. Enclosed. 
Fugitive emissions  

Imported sludge 
tanker off-load 
point 

Untreated 
sludge 

N/A High Low – short 
duration 

Fugitive emissions 

Unscreened 
sludge buffer 
tank 

Untreated 
sludge 

37m3 

Continuous Process 
High Medium Open tank - 

fugitive emissions 

Screenings 
building  

Untreated 
sludge 

N/A High High Fugitive emissions 

Separated solids 
storage 

Solids screened 
from sludge 

9m3 High High Fugitive emissions 

Screened sludge 
buffer tank  

Screened sludge 10m3 

Continuous Process 

High Low Enclosed tank. 
Fugitive emissions 

Screened sludge 
tank  

Screened sludge 2,500m3 

Continuous Process 
High High Enclosed tank. 

Point source 
emissions - vent 

Thickening 
Centrifuges 

Undigested 
sludge 

Maximum 
throughput 

1,728m3/day  

High Medium Fugitive emissions 

Thickened 
sludge buffer 
tank 

Undigested 
sludge 

200m3 High Low Enclosed tank. 
Fugitive emissions 

Thickened 
sludge storage 
silo  

Undigested 
sludge 

353m3 

Continuous process 
High High Enclosed tank. 

Point source 
emissions - vent 

Polyelectrolyte 
storage and 
dosing 

Polyelectrolyte 
degradation 

8,400 kg dry 
polymer 

Medium Low Fugitive emissions 

Thickening 
Centrate 
Collection Tank 

Liquid centrate 8.2m3 Medium Low Enclosed tank. 
Fugitive emissions 

TH Plant Undigested 
sludge 

16m3 High Low Point source 
emission – bursting 

disc (emergency 
only) 



Burnley WwTW Sludge Treatment Facility  
EPR/HP3509MM 
Odour Management Plan 
 
 

 
Copyright © United Utilities Water Limited 2019     16 

Source Area Source 
Material 

Quantity Stored 
on Site 

Odour 
Potential 

Probability 
of Release 

Additional 
comments 

Digester PVRVs Biogas 2,025m3 
Continuous process 

Medium Low Point source 
emissions 

De-gassing tank  Biogas 46m3 
Continuous process 

High High Enclosed tank. 
Point source 

emissions - vent 

Digested sludge 
tanks  

Digested sludge  763m3 
Continuous process 

Medium Medium Enclosed tank. 
Point source 

emissions - vent 

Dewatering 
Centrifuges 

Digested sludge 60-100m3 per day Medium Medium Fugitive emissions 

DAF tank Liquid centrate 48m3 - Not 
currently 

operational 

Medium Medium Enclosed tank. 
Fugitive Emissions 

Treated 
centrate storage 
tank  

Liquid centrate 2.5m3 - Not 
currently 

operational 

Medium Medium Enclosed tank. 
Point source 

emission - vent 

Dewatering 
Centrate Buffer 
Tank  

Liquid centrate 217m3 Medium Medium Enclosed tank. 
Point source 

emissions - vent 

Gas Holder 
PVRVs 

Biogas 900m3 
Continuous process 

Medium Low Point source 
emissions 

CHP stack Combustion of 
biogas 

N/A Very low High Point source 
emissions 

Flare Combustion of 
biogas 

N/A Very low Medium Point source 
emissions 

Leaks in gas 
pipework e.g. 
around flanges 

Biogas N/A Medium Low Fugitive emissions 

Digestate cake 
storage pad 

Digested sludge Max. 1,200 m3 
typically 100 m3 

Low High Diffuse emissions 

Tank cleaning Grit N/A High High Fugitive emissions 

Leaks/spills of 
sludge from 
process 

Digested or 
Undigested 

Sludge 

N/A Medium Low Fugitive emissions 

Control measures for these sources are detailed in Section 4. 

A site plan showing the location of the odour control units and cake bay (open storage) is provided as 
Figure 3.3.1 below. 



Burnley WwTW Sludge Treatment Facility  
EPR/HP3509MM 
Odour Management Plan 
 
 

17 
Copyright © United Utilities Water Limited 2019 

Figure 3.3.1 Map of site showing the location of the odour control unit (OCU) and cake bay (open storage) 

 

Emission Points National Grid Reference 
A4 – Odour Control Unit SD 82740 35209 

Cake Bay SD 82801 35218 

A4 

Cake Bay 



Burnley WwTW Sludge Treatment Facility  
EPR/HP3509MM 
Odour Management Plan 
 
 

18 
Copyright © United Utilities Water Limited 2019 

3.4. Odour Exposure Pathways 

In order for an odour impact to occur off-site, all the following conditions must be achieved: 

 The formation of odorous compounds in the sludge; 
 Transfer of compounds from the sludge to the atmosphere; and 
 Transport of compounds from source to receptor, and the degree of dispersion/dilution achieved 

during the transport process. 

Odour management covers a range of strategies and procedures which seeks to mitigate negative impact 
to the company, its employees and customers against the potential for odour generation within its 
collection and treatment systems and disposal routes. 

If any of those key conditions are prevented through management practices, off site odour impact cannot 
occur. 



Burnley WwTW Sludge Treatment Facility  
EPR/HP3509MM 
Odour Management Plan 
 
 

19 
Copyright © United Utilities Water Limited 2019 

4. Control Measures and Process Monitoring 

4.1. Control Measures 

Odour control is achieved through process optimisation, engineered containment, odour abatement and 
good operational practice. 

All storage tanks, treatment tanks and associated pipework are enclosed, with the exception of the 
unscreened sludge buffer tank which is an open topped tank. This a small above ground tank (37m3 